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0.000 0.004 0.013 0.024 0.043

n/a 0.000 0.008 0.019 0.039

0.000 0.001 0.004 0.009 0.021

n/a 0.000 0.003 0.009 0.020

Notes:
1. Concrete sample arrived at CTLGroup on February 5, 2014 in a dry condition.
2. Mixture proportions, cast date and LA abrasion results were not provided.
3. The results specifically represent the submitted sample.
4. This report may not be reproduced except in its entirety.
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Test Results of ASTM C779 Abrasion Resistance 
Procedure A - Revolving Discs

Depth of Wear, inches

0.000

0.005

0.010

0.015

0.020

0.025

0.030

0.035

0.040

0.045

0 5 10 15 20 25 30 35 40 45 50 55 60

D
ep

th
 o

f W
ea

r, 
in

ch
es

Time, minutes

3D-HS
normalized

Control HS
normalized

QLT 39-025
Revision 1 Corporate Office and Laboratory: 5400 Old Orchard Road   Skokie, Illinois  60077-1030 Page 1 of 1


